



## Oklahoma Department of Transportation

Anywhere Residency

**DATE:** December 6, 1997

**PROJECT NO.:** NH-88(99)

**JOB PIECE:** 05678(04)

**COUNTY:** Anywhere

This is to certify that:

The results of the tests used in the acceptance program indicate that the materials incorporated in the construction work, and the construction operations controlled by sampling and testing, were in conformity with the approved plans and specifications. All Independent Assurance samples and tests are within tolerance limits of the samples and tests that are used in the acceptance program.

Exceptions to the plans and specifications are as follows:

3-2-97	Type A Asphalt 1254.0 tons-No. 10 sieve out 2%	Accepted
3-6-97	Glass Beads for Striping-64 lbs.	Accepted
5-25-97	Removable Striping Tape-87 l.f. w/no certification	Accepted
5-29-97	Type B Asphalt-26 tons w/no test	Waived
8-22-97	24" R.C.P. Class III-7.0 l.f. w/no certification	Waived

**John Doe**

John Doe, P.E.  
Resident Engineer